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Appendix B.1: Measurement Equipment List

A TOVRheinland®

i ; Precisely Right.
Measurement Equipment List recisely Hiaht

Testing Start Date 24052019

Testing end date 28.05.2019

Project Manager Storm Shu

Cost Center 144

Test Report Number 50257039 001
Order Item Number 0170107513A00200

Customer INNOWATIVE TECHNOLOGY ELECTRONICS LLC

Product Name RADIO CASSETTE RECORDER

Comment

Page 1of 1
Oid 1D Equip. Description Maodel Manufacturer Inte. |Due Date
{mon) [DD MM EYYEY

1.867 1813044 |EMI Test Receiver ESC Rohde & Schwarz 12 [15.03.2020
1.8B6 1813043  |Two-Line V-Network ENV21d Rohde & Schwarz 12 [24.05.2020
1.807 1813832 |EMI Test Receiver ESC Rohde & Schwarz 12 [14.03.2020
1.805 1813820 |FSP30 Spectrum Analyzer FSP30 Rohde & Schwarz 12 [22.08.2018
1.8218 1814142 |Trilog Broadband Antenna VULB2185{6dB) SCHWARZIBECK 24 |2000.2018
1.822 1213850 |Loop Antenna HFH2-Z2 Rohde & Schwarz 24  |15.00.2021
1.BBBC 1814188 |Double-Ridged Hom Antenna HFB0T(3s Rohde & Schwarz 24 |23.10.2020
1.608 1213833 |Hom Antenna 3160-00 EMCO G0 |10.01.2024
1.818C 1214068 |Pre-Amplifier A44-00101800-25-10P- MITEQ 12 [DB.05.2020
1.8104 1213846 |Band Reject Fiter BRMSD7T02 Micro-Tronics 24  |D4.07.2020
1.60BA 1813834  |Pre-Amplifier AJ3-18002650-30-3P-4 MITEQ 24 |2007.2018
1666 1813607 |SAC MiA Albatross Project 36 |27.11.2021
1.813 1814012 |Shielding Room Bdud. g Changzhou Yuanping | 60 06.12.2020

* No entry for devices that are not subject to regular calibration

or require initial verification/calibration only.

Signature:

Gom CThoo
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Appendix B.2: 99% Bandwidth
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High Channel of BDR mode
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Middle Channel of EDR mode
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Appendix B.3: 20dB Bandwidth
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High Channel of BDR mode
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Middle Channel of EDR mode
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Appendix B.4: Carrier Frequency Separation

Worst Case (EDR)
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Appendix B.5: Number of Hopping Frequency
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Appendix B.6: Time of Occupancy
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Appendix B.7: Conducted Spurious Emissions Measured in 100 kHz Bandwidth
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High Channel of BDR mode
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Middle Channel of EDR mode
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Band Edge, Low Channel of BDR mode
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Band Edge, Low Channel of EDR mode
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Raf I 4Bm ATT &40 4B SwI 10 m= 2_.33€220000 ZH=
Sckes| 1 [T1
= T s
z| soz34 zz= |

o | - —=f=7 ===

m 2| 40zZooo a :E:
| -20 Mazkez] 3 [T L d
—£3| 80 i‘:’.
2L 3= 4H=
|--30
--410

Sta=t 2.31 ZH=x S.% MH=z/S Stop Z.40% ZHx

Band Edge, High Channel of EDR mode

A4 «RBW 100 kHz Marker 4 [T]
* VBW 300 kHz -52 30 dBm

Ref 5 dBm Att 40 dB SWT 2.5 ms 2.485240000 GHz

9 dBm

--60

--70

|--80

--90

Start 2.48 GHz 2 MHz/ Stop 2.5 GHz
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Band Edge of BDR hopping mode

®

*RBW 100 kHz
*VBW 300 kHz

Ref 5 dBm Att 40 dB SWT 15 ms 49 sHz
l1ar | 1 T1
-0 =1 7 T LIS TT
476960p0 uz |
Marker| 2 T1 |
=10
m -53}1 84 dBm
40000 )0
|20 . N N I A | TS T1 )
5 5 1Bm
4 350 )0 SH
|--30
40
|--50 _ K R 4
s E 3DE
L s0
--70
| 50
|50

Start 2.38 GHz

Band Edge of EDR hopping mode

®

Ref 5 dBm

12 MHz/

*RBW 100 kHz
*VBW 300 kHz

Att 40 dB SWT 15 ms

Stop 2.5 GHz

Marker 4 [T1 ]

51.07 dBm

-0

--20

--30

--40

-50f 16 dB

0ooo00poo G
[T1

--50

|--60

--70

--80

--90

Start 2.38 GHz

12 MHz/

Stop 2.5 GHz
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A TUVRheinland"

Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz -26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from

30MHz to 18 GHz were reported.

Appendix B.8: Test Results of Radiated Spurious Emissions

30MHz - 1GHz

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28301 188

EMC Test Record (Emission)

Common Information
Manufacturar
Test ttem
Identification
Test Standard:
Test Detail
Operation Mode
Climate Condition
Test Voltagel Freq:
Recaipt Mo
Report No
Result
Camment

Subrange 1
Frequency range
Receiver
Transducer

T3

T

2

ttr—t—rtrtrtttrrr

Radio casselte recorder
VBB-25

FCC Part 15

Radiated Emission
Transmiting 10H5-Mid)
r] - il 93 50 %,

AC 120V /B0 Hz
170107513

!

Pass

Test distance is 3m;, Horizontal

100 kKFa

30-1000MHzZ
ESCI3
VULE3168

Levei in dBuvim
-
(1]

30K

Tested by

B0 100M

400 500

200 30n BOO
Fraquency in Hz
Jotont W :—Jw\k‘w‘ Chen
) Rewviawed by /

20190524 20180527
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TUV Rheinland (Guangdong) Lid

EMC Test Service Hotline: +86-20-28301 188

Limit and Margg: QP
Frequency GuasiPeak | Meas, Time | Bandwidih | Pol | Cor. | Margm | Limit - Comment

{MHr) {dBuVim) {ms) {kHz) (dBfm]) | - QPK QPK
(4B} | {dBuMin)
A0, 2000040 18.1 10000 120,000 | H 20.6 20.9 4.0
48.520000 15.8 1000.0 120.000 | H 706 71 400
600000 18.8 1000.0 120,000 | H 20.2 1.2 40,0
119600000 18.7 1000.0 120,000 | H 181 45 435
149200000 8.7 1000.0 120.000 | H FIk] FEX] EEE]
165680000 0.3 1000.0 120.000 | H 711 733 435
a i g -
Josort W Joday Chen

lested by: Reviewed by
20180524 20180527
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391 188

EMC Test Record (Emission)

Commeon Information

Manufacturer
Test item Radio cassette recorder
identhication; VBB-25
Test Standard FCC Part 15
Test Detail; Radiated Emission
Operation Mode Transmitting( 10HS-Mid)
Clirmate Condrbion: 20 T, 50 %, 100 K Pa
Test Voltage/ Fred; AC 120V 760 Hz
Receipt Mo 170107513
Report Mo !
Result: Fass
Carnmeant Test dstanca is Im, Vertical
Bubrange 1
Frequency range: S0-1000MHzZ
Réceier ESCI3
Transducer VULBO1GE

Bl

T 4=

T+

M._

B0+

5-5-: CCPan 16 C Ele Fiedd Stangtn O

Lewed in dBulfm
-9
o

a — i ———

30M 50 60 BO 100M 200 300 400 504 B0 16
Fraquency in Hz

.]G‘ﬂﬁ Wy :Jﬂﬁl‘y chen

Tested by Reviewed by
20190524 20180527
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TUV Rheinland (Guangdong) Lid

EMC Test Service Hotline: +86-20-28301 188

Limit and Margg: QP
[ Frequency GuasiPeak | Meas, Time | Bandwidih | Pol | Cor. | Margm | Limit - Comment
{MHx) {dBuVim) {ms) {kHz) (dBfm]) | - QPK QPK
(4B} | {dBuVin)
A8, 30000 1rE 10000 120,000 [ v 20.6 222 4.0
50.360000 178 1000.0 1z0.000 | W 06 21 0.0
54360004 1.8 1000.0 120,000 | v 20.3 FFR| 40,0
145200000 0.5 10000 120000 | ¥ 0.8 3.0 435
152360000 710 1000.0 120,000 | ¥ .2 FFE) EEE]
167120000 0.7 1000.0 120000 | W 711 73.3 FEN
S Vi Tuby o
Tested by Reviewed by
20180524 201803527
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1GHz - 18GHz

Note: The measurement results 2402-2483.5MHz was exclusion band, when Band Reject Filter used. So only the
radiated spurious emissions of out this exclusion band were evaluated.

TUV Rheinland (Guangdong) Lid EMC Test Service Hotline: +85-20-28381 188

EMC Test Record (Emission)

Common Information

Manufacturer,

Test ltam Radia cassatte recorder

Identification VEBBE-256

Test Standarnd: FCC Part 15

Test Detall, Radiated Emission

Operation Mode: Tranamitting(10H5-Low)

Climate Condition 20 T 50 %, 100 KPa

Test Voitage! Freq: AL 120V /60 Hz

Recaipt Mo 170107813

Repart Mo ¢

Result Pass

Comment Horizontal

Subrange 1

Frequency Range 1GHz-18GHZ

Receer TUV FSP30

Transducear, TUW SAC HF907/ TUV FSP30-TUY SAC HFa0T

EMCTT_EREFD11-AD2-07_1GHz.183Hz_With Pre AMP EXTS Nalch fiker

1201
1104
1004

Lewal in dBulim

0+

1] T T T T T L] T ™ 1

16 G b e 43 BB 8 B 103 183
Frequency in Hz

Josor W C]m;';y- Chen

Tested by: Reviewsd by
20180524 20190527
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TV Bheinland (Guangdang) Lid EMC Test Service Hotline. +38-20-28391 188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | GCorr. | WMargin | LEmii-
iMHz} {dBuMim) ims} {kHz) {dBim} | -PKs PH+
(dE) | (dBuMim)
AED4, 00000 50,6 1000.0 1000000 | H A7 735 Ta.0
7205000000 60.8 1000.0 1000000 | H A4 13.7 710
13904000000 554 0a0.0 1000.000 | H 55 0.6 T40
4800, 0000 573 1000.0 1000.000 | H 5.5 16.7 4.0
ABTES 0000 583 1000.08 000,000 | H 10,5 15.7 74.0
AT T EE. 00000 605 1000.0 1000.000 | H 1.k 13.5 740
Limit and Margin AV
Frequency Average | Meas, Time | Bandwidih | Pol | Corr. | Margin | Limil -
iMHz} {dBuVim) {ms) {kHz) (dBim} | -cAV Cav
(i) (FBuMm)
AB04, 00000 426 1000.0 1000.000 | H AT 114 540
7205000000 .2 10000 | i000.000 | H EK [E] ]
139041, 000000 431 1000.0 1000.000 | H X 10.9 540
14800, 000000 455 10000 1000,000 | H 6.3 8.5 540
16764000000 46.0 1000,0 1000000 | H 10,3 B0 540
ATTZE. 000000 A8.0 1000.0 1000.000 | H 11.5 8.0 540

jggﬂr'l LUI-L; :_]Dcﬁ}/ d- 2|

Tested by Reviewed by:

20180524 2080527
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TV Bheinland (Guangdang) Lid EMC Test Service Hotline. +38-20-28391 188

EMC Test Record (Emission)

Common Information

Manufacturer

Test Hem: Radio cassetie recordes
Identification VBB-Z5

Test Standarnd! FCC Part 15

Test Detail: Radiated Emission

COperation Mode: Transmitting( 104 5-Low)

Climate Condition 200 50 %%, 00 KPa
Test Voltagel Freg: AC 120V /60 Hz

Recept Mo: 17007513

Repart Mo !

Result FPass

Comment Vertical

Subrange 1

Frequency Range 1GHz-18GHz

Receear TUY FSP3I0D

Transdiucer T SAC HFI07! TUY FSP30-TUY SAC HFI0T

EMCTT_EREFO11-AD2-07_13H2-18GHz_With PreAMP EXTE Malch fiker

120
110

100

B0

Lewel in dBulim
& &5 &8 B =2
T'I—H—H—l—l—l—l—{

: : : : : : L : :
0 T ki L T T T Li T T T 1

13 25 3G 43 53 8 B 0E 18G
Frequency in Hz
jUS.L'fﬂ Wy \]mp}, Siad
Tesied by: Reviewed by:

20190524 20180527
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Products Page 27 of 65

TV Bheinland (Guangdang) Lid EMC Test Service Hotline. +38-20-28391 188

Limit and Margin PK

oy MarxFeak | Meas, ime | Bandwidth | Fol | Gom. | WMargin | Limit-

(MHx} [dBuWim) {ms} (kHz) {dBim} | -PK+ PE+
(dB) | (EBuMim)
AR, D000 50.5 1000,0 1000.000 | V =47 3.5 74.0
720700000 55.0 1000.0 1000.000 | W A1 19.0 74.0
9600000000 513 1000.0 1000.000 | V 6 T 74.0
1 3935, (00000 555 1060.0 1000.000 | V CE] 185 4.0
14923.000000 EYE] 1000.0 1000.000 | ¥ [ 6.7 4.0
17766000000 60.7 1000.0 1000.000 | V 11.5 13.3 74.0

Limit and Margin AV

Frequency Average | Meas, Time | Bandwidth | Pol | Corr. | Margin | Limil =
iMkz) {dBuVim) {ms) (kHz) (0Bim) | -CAV CAV
(98] | (dBuiim)
4B, 000000 415 1000.0 1000.000 | V F 12.5 510
7207, 000000 483 1000.1 1000000 | V 4.4 5.7 540
SEDD, (00000 d1.4 10001 1000000 | v 2.8 126 54.0
43935, 000000 43.0 1000.1 1000.000 | V [X] 11.0 54.0
14923, 000000 45.2 1000.0 1000.000 | ¥ F] B8 54.0
A7 FE6 00000 479 1000.0 1000.000 | V 11.4 6.1 54.0
i,} Lo |Ull-||||“‘ ‘-Jﬂﬁ%}( I ﬂl
Tesied by Reviewed by:

20190524 20180527
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TV Bheinland (Guangdang) Lid

EMC Test Service Hotline. +85-20-28381 188

EMC Test Record (Emission)

Commeon Information
Manufacturer
Test Hem:
Identification
Test Standarnd!
Test Detail:
Operation Mode;
Climate Condition
Test Voltagel Freg:
Recept Mo:
Report Nor
Result
Comment

Subrange 1
Frequency Range
Recaiar
Transducer

Radio cassetie recordes
VBB-Z5

FCC Part 15

Radiated Emission
Transmitting 304 5-Low)
e 50 Y%,

AC 120V /60 Hz
170107513

!

FPass

Harizontal

100 kPa

1GHz-18GH:z
TUW FSP3D
TUV SAC HFOT TUY FSPA0-TUV SAC HFS0T

EMCTT_EREFO11-AD2-07_13H2-18GHz_With PreAMP EXTE Malch fiker

120

110

100

B0

Lewel in dBulim

Tested by

f T 1 —r—t—t1 i
k=] 43 58 @ ]
Frequency in Hz

Jogart W

Rewiewsad by

20180524
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TV Bheinland (Guangdang) Lid EMC Test Service Hotline. +38-20-28391 188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | GCorr. | WMargin | LEmii-
iMHz} {dBuMim) ims} {kHz) {dBim} | -PKs PH+
(d@) | (dBuWim)
AB0 000000 FF] 10000 | 1000.000 | H AT .8 740
5023000000 471 1000.0 | 1000.000 | W ELG 76.8 740
7205, (00000 &0 0a0.0 1000.000 | H AA 138 T40
A50ES. 00000 58.1 1000.0 1000.000 | H 7.6 15.9 4.0
A7 2520000 60.0 1000.08 000,000 | H 11,5 14.0 74.0
AT E1 0000 604 1000.0 1000.000 | H 114 13.6 740
Limit and Margin AV
Frequency Bverage | Meas, Time | Bandwidth | Pal | Gorm | Margin | Limit-
iMez] {elBa i) {ms) ikHz) (g8im) | -cAV | cav
(dB) (FBuM/m)
AB0. 000000 412 10000 | 1000000 | H 47 128 540
GOEI. 000D EEE] 1000.0 1000000 | H 36 201 54.0
7205, 000000 FTE] q000.0 | 000000 | H EEK] i 4.0
15020, 000000 446 1000.0 1000.000 | H Th (] 0
17252000000 46.5 060.0 | 1000.000 | H 115 75 [EN0]
ATTEL. (D00 46,9 10000 1000,000 | H 114 (5] 54.0

Jogart W J fﬂdl:)/ chen,

Tested by Rewiewsad by
20190524 20190527
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TV Bheinland (Guangdang) Lid

EMC Test Service Hotline. +85-20-28381 188

EMC Test Record (Emission)

Commeon Information
Manufacturer
Test Hem:
Identification
Test Standarnd!
Test Detail:
COperation Mode:
Climate Condition
Test Voltagel Freg:
Recept Mo:
Report No:
Result
Comment

Subrange 1
Frequency Range
Recewear
Trangducer

Radio cassetie recordes
VBB-Z5

FCC Part 15

Radiated Emission
Transmitting 304 5-Low)
200 50 Y%,

AC 120V /60 Hz
170107513

!

FPass

Vertical

100 kPa

1GHz-18GH:z
TUW FSP3D
TUV SAC HFOT TUY FSPA0-TUV SAC HFS0T

EMCTT_EREFO11-AD2-07_13H2-18GHz_With PreAMP EXTE Malch fiker

1My

110+

100+

Lewel in dBulim

25

Tested by:

: : : : : L :
L T T T Li T T T 1

file] 4G BE @ 8 118G
Frequency in Hz
Josort W :Ju()l;f chen
Reviewed by:
20190524 20190527
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TV Bheinland (Guangdang) Lid EMC Test Service Hotline. +38-20-28391 188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | GCorr. | WMargin | LEmii-
iMHz} {dBLVim) {ms} thiHz) {dBim) | -PK+ PH+
(d@) | (dBuWim)
AB0. 000000 530 10000 | 1000000 | V AT .0 740
7205000000 6.8 1000.0 | 1000.000 | v A4 15.2 740
BE00. (00000 525 0a0.0 1000.000 | V 76 715 T40
45435, 00000 574 1000.08 1000.000 § vV TE 16,8 4.0
ATRFL 0000 [IK] 1000.08 000,060 | V 11.6 134 74.0
AT 3. 00000 0.0 1000.0 1000.000 | V 11.2 14.0 740

Limit and Margin AV

Frequency Bverage | Meas, Time | Bandwidth | Pal | Gorm | Margin | Limit-
iMez] {elBa i) {ms) ikHz) (g8im) | -cAV | cav
(dB) (FBuM/m)
AB0. 000000 [FE] 10000 | 1006000 | V 47 [EE] 540
7205, 100000 449 1000.0 1000.000 | V 4.1 8.1 54.0
BE00. 000000 FEE] q000.0 | f000.000 | V 76 2.2 4.0
15435 000000 441 1000.0 1000000 | v TE [X] 0
17222000000 46.5 060,06 | 1000.000 | V 116 75 [EN0]
17813, 00000 46,7 10000 1000,000 § W 11.2 I3 54.0

iﬂiﬂﬂ Wy :Juﬂi-’y‘ Chen

Tested by: \ Reviewed by:
20190524 20190527
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T Bheinland {Guangdang) Lid

EMT Test Service Hotline. +85-20-28391 188

EMC Test Record (Emission)

Commeon Information
Manufacturer
Test hem:
Identification
Test Standard.
Test Detail:
COperation Mode;
Climale Condition
Test Voltage! Freq:
Receipt Mo:
Report Mo
Result
Comment

Subrange 1
Frequency Range
Receear
Transducar

Radio casseite recorder
VBB-Z5

FCC Pant 15

Radiated Emissian
Transmitting( 10HS5-Mid)
o] 1 50 Y%,

AC 120v /60 Hz
170107513

!

FPass

Harizantal

100 KPa

1GHz-18GHz
TUV F5P30
TUY SAC HFIOT! TUY FSP3I0-TUY SAC HFI0T

EMCTT_EREFD11-AD2-07_13He-18GHz_With PreaMP EXTE Nalch fiker

110+

1004

Lewvel in dBulim

2G5

Tested by:

t t —t
3G 43 56 8 B
Frequency in Hz

1BG

1 sor 'U'J :: d‘-fﬂ.
JO : Reviewed by: ]'1*7

20180524 20190527
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T Bheinland {Guangdang) Lid

Limit and Margin PK

EMT Test Service Hotline. +85-20-28391 188

Frequency THasFear CTime | Bandwidth | Pol | Com. | Wargin | Ll -

iMHz) {dBuVim) ims} {kHz) {dBm} | -PKs PH+
(dE) | (dBuVim)
1550, 000000 413 1000.0 1000000 | H A3E 32.8 7.0
4584, 0000 50.7 1000.0 1000.000 | H A4 733 74.0
7226, 000000 605 10000 1000.000 | H A3 135 74.0
13729, 00000 55,1 1000.0 1000.000 | H 4.8 18.9 4.0
A5027 . 0000 578 1000.0 1000080 | H ] 16.2 4.0
1T 26T 00000 [IF 1000.0 1000000 | H 11.5 13.8 4.0
17280000000 606 1000.0 1000.000 | A 113 134 4.0

Limit and Margin AV
ncy Average “Time | Bandwidth | Pol | Gom. | Margin Liemit -

{MHz) (dBuvim) {ms} (kHz) (dBim} | - CAV CAY
{dB) (dBuVim}
1550, 000000 EFE} 1000.0 1000000 | H EEE] 213 54,0
4584, 000000 424 1000.0 1000000 | H 44 L] 540
7376, 100000 S04 1000.0 1000.000 | H .4 X 0
13720.000000 434 1080.0 1000.000 | H 1% 106 540
15027000000 457 000, 1000,000 | H 7.6 (%] EEN]
AT 267, 000D 473 1000, 000,000 | H 11,5 B.7 54.0
17880000001 474 1000, 1000.000 | H 11.4 8.1 54,0

- = 2
Josort W ~ ]flky Chen
Tested by: Reviewed by:

20180524

20190527
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

EMC Test Record (Emission)

Common Information

Manufacturer
Test hem: Radio casseite recorder
Identification VBB-Z5
Test Standard. FCC Pant 15
Test Detail: Radiated Emissian
Operation Mode; Transmitting( 10H5-Mid)
Climale Condition o] 1 50 %, 00 kKPa
Test Voltage! Freq: AC 120v /60 Hz
Receipt Mo: 170407513
Regport Mo !
Result FPass
Comment Wertical
Subrange 1
Frequency Range 1GHz-18GHz
Recaear TUY FSP30
Transducear TUY SAC HFI0F! TUY FSP30-TUY SAC HFI0T
EMCTT_EREFD11-AD2-07_13Hz-183Hz_With PreAMP EXTE Nalch fier
120
110
100
aq
a0 |
E
=
Z m ]
8=
: . }
z |
3 i
50 )J
40
a1 &l
ail
10
0+ t t 'r U t — f
13 G G 43 EBE 8 ] 103 183
Frequency in Hz

.H o W Jog d-'w'-
F:’ Reviewsd by: W

20180524 20190527

Tested by:
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Produkte 50257039 001
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | Com. | Wargin | Ll -
i) {dRuNm] {mis} tkiHz) (@} | -PK+ PH+
(&) | (dBuVim)
FEE6, (00000 A65 000.0 | 1000.000 | V F FiE] 74.0
A58, (00000 520 1000.0 | 1000.000 | V FE] 720 74.0
7324, 100000 560 10000 1000.000 | V A3 18.0 74.0
A ITAR. 000000 554 1000.0 1000.000 | V 4.9 18.8 4.0
44825 0000 58,2 1000.0 000,000 | V 7.2 15.8 4.0
17192 (0000 506 1000.0 1000.000 | V 11.6 144 4.0

Limit and Margin AV

Frequency Average | Meas, Time | Gandwidth | Pal | Gom | Margin | Limit -
iMHz) {dBuim) fms) k) (deim) | -cAv | cav
(dB) (BN m )
FEE6, 000000 EFF] 1000.0 | 1000.000 | V FY B 540
A58, D00 [EE] 1000.0 1000.000 | V b4 10.1 54.0
7324, 000000 FTE] A000.0 | 1000.000 | V A3 57 540
13748, 000000 [EE] 1000.0 | 1000.000 | v [ 0.7 Ta.0
14925000000 451 1080.0 1000000 | v 7.2 B0 540
17192, 00 00 474 1000.0 1000,000 | V 11.8 [X] 54.0

_H on Wy Jog d"m-
}3 Reviewsd by: W

20180524 20190527

Tested by:
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T Bheinland {Guangdang) Lid

EMT Test Service Hotline. +85-20-28391 188

EMC Test Record (Emission)

Commeon Information
Manufacturer
Test hem:
Identification
Test Standard.
Test Detail:
COperation Mode;
Climale Condition
Test Voltage! Freq:
Receipt Mo:

Report Mo
Result
Comment

Subrange 1
Frequency Range
Receear
Transducar

Radio casseite recorder
VBB-Z5

FCC Pant 15

Radiated Emissian
Transmitting 30HS-Mid)
o] 1 50 Y%,

AC 120v /60 Hz
170107513

!

FPass

Harizantal

100 KPa

1GHz-18GHz
TUV F5P30
TUY SAC HFIOT! TUY FSP3I0-TUY SAC HFI0T

EMCTT_EREFD11-AD2-07_13He-18GHz_With PreaMP EXTE Nalch fiker

Lewvel in dBulim

: :
T T T

@ -+
(1]

1G 44 5G 1BG
Frequency in Hz
jcu;’gr‘l LUru \_}ﬂclﬂ/ {j’.r’r",'
Tested by Reviewed by:
20190524 20190527
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | Com. | Wargin | Ll -
i) {dRuNm] {mis} tkiHz) (@} | -PK+ PH+
(&) | (dBuVim)
ATEL. 000000 ZE] 000.0 | 1000.000 | A FY] 7.8 74.0
7326000000 E] 1000.0 | 1000.000 | A .3 1.7 74.0
a4, 100000 LK 10000 1000.000 | H 14 748 74.0
14078000000 558 1000.0 1000.000 | H 5.8 18.2 4.0
45135 00000 574 1000.0 000,000 | H 7.5 16.8 4.0
A7 66, 00000 597 1000.0 1000000 | H 11.5 14.3 4.0

Limit and Margin AV

Frequency Average | Meas, Time | Gandwidth | Pal | Gom | Margin | Limit -
iMHz) {dBuim) fms) {kHz) {d8m) | -cav | cav
(dB) (BN m )
ABEZ. 000000 0T 1000,0 | 1000000 | H F¥] 15.3 540
EEF N A8.0 1000.0 1000000 | H 4.3 6.0 54.0
5473, 000000 363 000.0 | 1000.000 | H 148 7.7 540
14028000000 421 1000.0 1000.000 | H (X ERE] 0
15135000000 445 1080.0 1000.000 | H 7.5 0.5 540
17T B D0 00 46,9 1000.0 1000,000 | H 11,5 (5] 54.0

jgg;fr'l. W :Jnc.hf chen

Tested by Reviewed by:
20190524 20190527
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

EMC Test Record (Emission)

Common Information

Manufacturer
Test hem: Radio casseite recorder
Identification VBB-Z5
Test Standard. FCC Pant 15
Test Detail: Radiated Emissian
Operation Mode; Transmitting 30H5-Mid)
Climale Condition o] 1 50 %, 00 kKPa
Test Voltage! Freq: AC 120v /60 Hz
Receipt Mo: 170407513
Regport Mo !
Result FPass
Comment Wertical
Subrange 1
Frequency Range 1GHz-18GHz
Recaear TUY FSP30
Transducear TUY SAC HFI0F! TUY FSP30-TUY SAC HFI0T
EMCTT_EREFD11-AD2-07_13Hz-183Hz_With PreAMP EXTE Nalch fier
120
110
100
aq
an
E 7
2
8=
= &0
5
j f
50
40 '
304
ail
10
0+ t t 'r U t — f
13 G G 43 83 8 ] 103 183
Frequency in Hz

jcz cort LUru :_}ﬂcﬁi'/ {j’.r’r",'

Tested by Reviewed by:
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | Com. | Wargin | Ll -
i) {dRuNm] {mis} tkiHz) (@} | -PK+ PH+
(&) | (dBuVim)
ABEA. 000000 RE] 000.0 | 1000.000 | V FY] 72.2 74.0
7326.000000 578 1000.0 | 1000.000 | V A3 16.1 74.0
G750 100000 303 10000 1000.000 | V 7.4 FEW] 74.0
14757, 000000 50.7 1000.0 1000.000 | V 5.1 1.3 4.0
A58, 0000 574 1000.0 000,000 | V T4 16.7 4.0
B3 000000 506 1000.0 1000.000 | V 114 144 4.0

Limit and Margin AV

Frequency Average | Meas, Time | Gandwidth | Pal | Gom | Margin | Limit -
iMHz) {dBuim) fms) {kHz) {d8m) | -cav | cav
(dB) (BN m )
AR5, 000000 a4.0 1000.0 | 1000.000 | V F¥] 10.0 540
F 326000000 Al 1000.0 1000.000 | V 1.3 7.6 54.0
07 50,0000 00 387 A000.0 | 1000.000 | V 7.8 15.3 540
11707000000 ELE] 1000.0 1000000 | v (¥ 151 0
15161000000 453 1080.0 1000000 | v T4 [X] 540
17810 00 00 478 1000.0 1000,000 | V 11.4 6.4 54.0

jgg;fr'l. W :Jnc.hf chen

Tested by Reviewed by:
20190524 20190527
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A TUVRheinland"

T Bheinland {Guangdang) Lid

EMT Test Service Hotline. +85-20-28391 188

EMC Test Record (Emission)

Commeon Information
Manufacturer
Test hem:
Identification
Test Standard.
Test Detail:
COperation Mode;
Climale Condition
Test Voltage! Freq:
Receipt Mo:
Report Mo
Result
Comment

Subrange 1
Frequency Range
Receear
Transducar

Radio casseite recorder
VBB-Z5

FCC Pant 15

Radiated Emissian
Transmitting 10H5S-High)
o] 1 50 %, 00 kKPa
AC 120v /60 Hz
170107513

!

FPass

Harizantal

1GHz-18GHz
TUV F5P30
TUY SAC HFIOT! TUY FSP3I0-TUY SAC HFI0T

EMCTT_EREFD11-AD2-07_13He-18GHz_With PreaMP EXTE Nalch fiker

110+

1004

Lewvel in dBulim

2G5

Tested by:

. : :
T T T

@ -+
(1]

ket 43 5B 183
Frequency in Hz
Josont W :':tj%/ Chen
Reviewed by: ‘
20180524 20190527
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Page 41

of 65

A TUVRheinland"

T Bheinland {Guangdang) Lid

Limit and Margin PK

EME Test Service Hotling: +85-20-28391 188

20180524

Frequency THasFear CTime | Bandwidth | Pol | Com. | Wargin | Ll -
iMHz) {dBuVim) ims} {kHz) {dBm} | -PKs PH+
(dE) | (dBuVim)
4958, 000000 544 1000.0 1000000 | H 4.7 FrI) 7.0
7430000000 603 1000.0 1000.000 | H A0 137 74.0
13077000000 E54 10000 1000.000 | H 6.0 18.9 74.0
15038000000 57.5 1000.0 1000.000 | H 7.6 16.5 4.0
AG575. 0000 57.7 1000.0 000,000 | H 8.5 18.3 4.0
17233000000 595 1000.0 1000000 | H 11.6 14.5 4.0
17066000000 603 1000.0 1000.000 | A 116 137 4.0
Limit and Margin AV
Freguency Bverage | Wieas, Time | Bandwidih | Fol | Corr. | Margin | Limii -
{MHz) (elBuim) ima) (kHz) (d8m) | -cAV CAV

(48] | (dBuMim)
4958, 000000 415 1000.0 1000.000 | H 4.7 124 54.0
7430000000 481 1000.0 1000.000 | H -1.0 5.9 54,0
13877000000 433 10a0,0 1000,000 | H 6.0 10.F 54.0
15038, 000000 155 1000.0 1000000 | H 7.6 0.5 540
A5575, 000000 457 1000.0 1000.000 | H ] 8.3 54,0
A 72X 000000 [T} 1000.0 1000.000 | H 11.6 [ 54,0
A 7966, 00000 479 1000.0 1000.000 | H 11.6 (K] 54.0

" w
Josort Wy -:':mk“/ Chen

Tested by Reviewed by: ‘

20190527
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A TUVRheinland"

T Bheinland {Guangdang) Lid

EMT Test Service Hotline. +85-20-28391 188

EMC Test Record (Emission)

Commeon Information
Manufacturer
Test hem:
Identification
Test Standard.
Test Detail:
COperation Mode;
Climale Condition
Test Voltage! Freq:
Receipt Mo:
Report Mo
Result
Comment

Subrange 1
Frequency Range
Receear
Transducar

Radio casseite recorder
VBB-Z5

FCC Pant 15

Radiated Emissian
Transmitting 10H5S-High)
o] 1 50 %, 00 kKPa
AC 120v /60 Hz
170107513

!

FPass

Wertical

1GHz-18GHz
TUV F5P30
TUY SAC HFIOT! TUY FSP3I0-TUY SAC HFI0T

EMCTT_EREFD11-AD2-07_13He-18GHz_With PreaMP EXTE Nalch fiker

110+

1004

Lewvel in dBulim

2G5

Tested by;

. : :
T T T

@ -+
(1]

3G 436G 1BG
Frequency in Hz
]:;ug.,g;url W mliky chen,
Reviewed by:
20190524 20190527
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Produkte 50257039 001
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | Com. | Wargin | Ll -
iMHz) {dBuVim) ims} {kHz) {dBm} | -PKs PH+
(dE) | (dBuVim)
4958, 000000 524 1000.0 1000000 | V 4.7 Fak) 7.0
7430000000 60.3 1000.0 1000.000 | V A0 137 74.0
D912, 000000 50.2 10000 1000.000 | V 3.5 FEN] 74.0
1 ATED. 0000 D 55.5 1000.0 1000.000 | V 5.0 18.5 4.0
451520000 58.0 1000.0 000,000 | V 7.5 16.0 4.0
A7 203, 00000 591 1000.0 1000.000 | V 11.6 14.8 4.0
17787000000 601 1000.0 1000.000 | v 1A 13.0 4.0
Limit and Margin AV
Freguency Bverage | Wieas, Time | Bandwidih | Fol | Corr. | Margin | Limii -
{MHz) (elBuim) ima) (kHz) (d8m) | -cAV CAV
(48] | (dBuMim)
4958, 000000 415 1000.0 1000.000 | V 4.7 125 54.0
T430.000000 49.2 1000.0 1000.000 | V -1.0 1.8 54,0
9912, 000000 39,3 10a0,0 1000,000 | v 3.5 14.F 54.0
13760.000000 [EF] 1000.0 000,000 | V 5.0 0.8 540
15152, 000000 A52 1000.0 1000.000 | V Ts BE 54,0
A 720 (000 0D A7 A 1000.0 1000.000 | V 11.6 [N 54,0
AFTET. 00000 AT 1000.0 1000.000 | V 11.4 6.3 54.0

Joson W - lxﬁy chen|

Tested by: Reviewsd by:
20190524 100537
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

EMC Test Record (Emission)

Common Information

Manufacturer
Test hem: Radio casseite recorder
Identification VBB-Z5
Test Standard. FCC Pant 15
Test Detail: Radiated Emissian
COperation Mode; Transmitting 30H5S-High)
Climale Condition o] 1 50 %, 00 kKPa
Test Voltage! Freq: AC 120v /60 Hz
Receipt Mo: 170407513
Regport Mo !
Result FPass
Comment Harizantal
Subrange 1
Frequency Range 1GHz-18GHz
Recaear TUY FSP30
Transducear TUY SAC HFI0F! TUY FSP30-TUY SAC HFI0T
EMCTT_EREFD11-AD2-07_13Hz-183Hz_With PreAMP EXTE Nalch fier
120+
Mo+
1004
m._
80+
-
a "t
a -
= &0
5
Z L
50+

. : :
T T T

‘E‘ s

3G 435G 181G
Frequency in Hz
] ks Chen
Josort W iy Al
Testad by Reviewed by g
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Produkte 50257039 001
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T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188

Limit and Margin PK

Frequency TaxFeak | Meas, Time | Bandwidth | Pol | Com. | Wargin | Ll -
iMHz) {dBuVim) ims} {kHz) {dBm} | -PKs PH+
(dE) | (dBuVim)
1735, (0000 423 10000 | 1000.000 | H EFE] .7 7.0
4861, 00000 504 1000.0 | 000,000 | H 47 738 74.0
7441, 100000 [FE] 10000 1000.000 | H .0 1A 74.0
13729, 00000 551 1000.0 1000.000 | H 4.8 18.9 4.0
A 5078, 000N 574 1000.0 000,000 | H ] 16.8 4.0
17163, 000000 506 1000.0 1000000 | H 11.5 144 4.0
1777 3.000000 601 1000.0 1000.000 | A 1A 13.0 4.0
Limit and Margin AV
ncy Awetage | Wieas, Time | Bandwidth | Pol | Gorr. | Margin Liemit -
{MHz) (dBuvim) {ms} (kHz) (dBim} | - CAV CAY
{dB) (dBuVim}
1735, 00 JiA 1000.0 1000000 | H EFE] 1.8 54.0
4961, 000000 424 10000 | 4000000 | H A7 118 540
741 100000 485 1000.0 1000.000 | H A0 55 0
137 20.000000 [FE] 1000.0 1000.000 | H 1% LE 540
15078, 000000 441 000, 1000,000 | H 7.6 o.q EEN]
17183, 00D 48,5 1000, 000,000 | H 11,5 7.5 54.0
47773000000 46.9 1000, 1000.000 | H 114 74 54,0
i o
fosort W N Chen
Testad by Reviewed by g

20190524 20190527
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T Bheinland {Guangdang) Lid

EMT Test Service Hotline. +85-20-28391 188

EMC Test Record (Emission)

Common Information
Manufacturer

Test hem:

Identification
Test Standard.
Test Detail:

Operation Mode;
Climals Condition
Test Voltage! Freq:

Receipt Mo:

Report Mo
Result
Comiment

Subrange

Frequency Range

Receear

]

Transducear

Lewvel in dBulim

110+

1004

Radio casseite recorder
VBB-Z5

FCC Pant 15

Radiated Emissian
Transmitting 30H5S-High)
o] 1 50 %, 00 kKPa
AC 120v /60 Hz
170107513

!

FPass

Wertical

1GHz-18GHz
TUV F5P30
TUY SAC HFIOT! TUY FSP3I0-TUY SAC HFI0T

EMCTT_EREFD11-AD2-07_13He-18GHz_With PreaMP EXTE Nalch fiker

t t —t
3G 43 56 8 810G 18G
Frequency in Hz

]'0 ot Wy :1)0417 Chert

Reviewed by
20190524 20180527




Appendix B A TUVRheinland"

Produkte 50257039 001
Products Page 47 of 65
T Bheinland {Guangdang) Lid EMC Test Service Hotlineg, +88-20-28301188
Limit and Margin PK
o WaxFeak | Meas, Time | Bandwidih | Fol | Gom. | Margin | Limil -
(MHx} (dBuim]) {ms} (kHz) {dBim) | -PE+ P+
{dB) | [dBuNm )
4859, 00000 51.9 1000.0 1000.000 | V =47 A 4.0
7439, 000000 574 1000.0 000,000 | V 1.0 16.4 4.0
08912 000000 ] 1000.0 | fo000.000 | V 3.5 715 740
13954000000 5586 1000.0 1000.060 | V [ 184 740
15203, (00000 567 1000.0 1000.000 | (] 17.3 4.0
17745.000000 50,8 10000 | 1000000 | V 11.5 147 740
Limit and Margin AV
Freguency Average | Meas, ime | Bandwidth | Fol | Corr. | Margin | Limil -
iHz) (dBuVim) ims) (kHz) (0Bim) | -CAV CAV
(48] | (dBuvim)
4950, 000000 406 1000.0 1000.000 | v F 134 510
7439, 000000 42, 1000.1 1000,000 | V =10 11.5 54.0
9912, 0000 38, 1000.1 1000,000 | V 3.5 15.5 54.0
13954, 000000 430 1000.0 1000.000 | V B0 11.0 54.0
1 520, (000 (0 4439 1000.0 1000.000 | ¥ 73 .1 54.0
A F A5, (00000 [V 1000.0 1000.000 | V 11.4 (] 54.0

]’0 ot W :_-:Iah./ {I’If‘.ﬂl

Tested by Reviewed by
20190524 20180527
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Appendix B.9: Test Results of Radiated Emissions in Restricted Bands
Low channel
TUY Rheinland (Guangdeng) Lt EMC Test Service Hotline, +86-20-28381 188

EMC Test Record (Emission)

Common Information

Manufactuner
Test iem Radio cassetie reconder
Identification VBB-25
Tast Standard FCOC Pant 18
Tast Detail Band edge
Oparation Mode Tra namitting 1 DS -Liow)
Climate Condition 20 T, 50 %, 100 k Pa
Test Voltaga! Freg AC 120V / 60 He
Racaipt Mo 170107513
Report Mo /
Rasult Fags
Comment Horlzantal
Subrange 1
Fraquency Range 1GHz-18GHz
Racalver TUV FSP30
Tranaducer, TUY SBAC HFR0T/ TUV FERPAD-TUV SAC HF20T
EMCTT _EREFUN1-ALZ {4 _10Hz- 18GHz
110
1043
LADTHTGHETE GHz
A1 420 dBulvim
0
2 4DDHSE2S GHz
| #1836 dBuvim |
BO

fCC Pl 15 Clisus © 1 :-.|I|'|'|-

2300013760 GHz
57,210 dBuyim

M

L= i B

or { 1 T ¥ t .| T b | |
2310 2420 280 80 LARD 24085
Frascjumnoy in Mz

.J"‘Jﬁnrl W HLEPy {‘hﬂ'

Tested by Reviewed by
20180524 20180527
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Produkte 50257039 001
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T Rhelnland (Guangdong) Lid EMC Test Servics Hatling: +86-20-28391 1488

Limit and Margin PK
F

TequEncy MasPeak | Weas, Time | Bandwidih | Pol | Com. | Margin | Limit-
MHz) {dBuVim) {ms) {kHz) {dBm) | -PR+ PR+
(4B} | [dBu¥im)
2349040000 591 1000.0 1000.000 | H FFE] 14.9 4.0
2360080000 502 1000.0 1000000 | H 330 148 74.0
2372.820000 50.1 1000.0 000,000 | H 33.0 149 74.0

Limit and Margin AV
[ Frequenc

¥ Average | Weas. Time | Bandwidth | Pol | Coer, | Margan | LCimil -
(MHz)} (4B im) {ms) {kHz) {dBim) | -CAV | Cav
jdBy | (dEuvim)
¥349,040000 46.1 1000, 1 A000,000 | H 3248 F] [F1]
TG0, BE0000 3.1 1000,0 | 1000.000 | H T30 7.9 4.0
KT 50000 45.9 10001 100,000 | H 330 8.1 54.0

Josont W oy Chen

Tested by Heviewed by:

20180524 20180527
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TV Rhelnland (Guangdong) Lid. EMC Test Servics Hatling: +86-20-28391 1488

EMC Test Record (Emission)

Common Information

Manufacturer
Test ltem Radio cassatte raconder
Identification. VBE-25
Test Standard: FCC Part 15
Test Detail: Band edge
Oparation Mode, Transmitting 10H5-Low)
Climate Condition 2 50 %, 100 kPa
Test Voltage! Freg: AC 120V 60 Hz
Receipt Mo 170107513
Report Mo !
Result Pass
Comment Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Recaiver TUY FSP30
Transducer. TUW SAC HF307/ TUV FSP3I0-TUV SAC HF20T
EMCTT_EREFI1-Al2-04_1GHz-18GHz
110
100
B 2402007500 GHz
72 508 dBuVim
2ADGN00GEZE GHz
O 57.156 dBuvim
FOC Parl 15 Cilasa O 1 18GES 2
B 2390001875 GHz |
E SEETT dBuyim I| \
=
3
o
= 1
:

ot t t t i t t f t t i
2370 L3 2340 2360 2380 2405
Fraquancy in MHzZ

,J:Jﬂdﬂ LJ-.; M/ d\.:‘ﬂl

Tested by, Reviewsd by
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A TUVRheinland"

T Rhelnland (Guangdong) Lid

Limit and Margin PK

EMC Test Servics Hatling: +86-20-28391 1488

Frequency ah | Weas. Time | Bandwidih | Pol | Corr. | Wargin | Limit -
[WHz) {elBuiim) {ms) {kHz} dem) | -PH+ | Pis
(@B} | (dBuMim)
2337 400000 50.2 1000.0 1000000 | V 324 14.8 4.0
2364 SH0000 50.3 1000.0 1000000 | W 330 14.7 74.0
2381 .6ED000 58.9 1000.0 1000, III_II L) 330 151 7.0
2380, 600000 58.4 1000.0 1000000 | W 33.0 14.8 fa.0
Limit and Margin AV
Froegquency Average Meas. Time | Bandwidth | Pol | Comr. | Margin Limit -
(MHz} {dBuim) {mis) {kHz} (dBim} | -CAV CcAv
(dB) | (dBuvim}
2337 400000 461 1000.0 1000.000 | v 124 7.a 54.0
2364 ER0000 46.0 0040 1000000 | V 3.0 B0 54.0
F381 BR0000 45.9 1004.0 000000 | V 330 8.1 54.0
2386600000 4h.8 A000.0 1000000 | V J3.0 [¥] S0
- o | 4
Jagont Wy \-.]IXFK‘/ Lﬁ' 4
Tested by, Reviewsd by 4
20180524 20190527
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A TUVRheinland"

TV Rhelnland (Guangdong) Lid.

EMC Test Servics Hatling: +86-20-28391 1488

EMC Test Record (Emission)

Common Information

Manufacturer
Test ltem Radio cassatte raconder
Identification. VBE-25
Test Standard: FCC Part 15
Test Detail: Band edge
Oparation Mode, Transmitting 30H5-L ow)
Climate Condition 2 50 %, 100 kPa
Test Voltage! Freg: AC 120V 60 Hz
Receipt Mo 170107513
Report Mo !
Result Pass
Comment Horzontzl
Subrange 1
Frequency Range: 1GHz-18GHz
Recaiver TUY FSP30
Transducer. TUW SAC HF307/ TUV FSP3I0-TUV SAC HF20T
EMCTT_EREFI1-Al2-04_1GHz-18GHz
10T
$
1007
1 2401956250 (3Hz
g4 B7.352 dBuin
2 AN0062S GHE
T BE.411 dBuVm
B80T
9 FCLC Parl 15 Clasa [ 1 180HA B
|
T & IS0 ETED GHz |
E 1 57.578 dBuvim
Z ot X e -y /
= P i T T d P,
T st
LE ! + T
01
T
Eﬁ...
i
T
0 i } § 'r } % 'r t —
230 2320 2340 2360 2380 2405
Fraquancy in MHzZ
- | r #
Tsont W Jody Chen
Tested by, Reviewed by 4
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A TUVRheinland"

T Rhelnland (Guangdong) Lid

Limit and Margin PK

EMC Test Servics Hatling: +86-20-28391 1488

Frequency ah | Weas. Time | Bandwidih | Pol | Corr. | Wargin | Limit -
[WHz) {dBuVim} {mis) {kHz) {d&m) | -PK+ P+
(@B} | (dBuMim)
2351.820000 5.6 1000.0 | 1000.000 | H 3248 14.4 74.0
F3B4.760000 50.3 1000.0 | 1000000 | A 330 a7 7a.0
737 3.040000 50.8 1000.0 | 1000.000 | B 330 4.2 74.0
7377240000 50.0 1000.0 1000.000 | H 330 15.0 a0

Limit and Margin AV

Froegquency Average Meas. Time | Bandwidth | Pol | Comr. | Margin Limit -
(MHz1 {dBauim]) {ms) {kHz} (dBim) | - CAV CAV
B} | (dBuMim)
7351 520000 46.0 1000.0 1000.000 | H 320 2.0 540
TG4, 760000 458 A1000.0 1000.000 | H 330 [ 54.0
FIT3.040000 45.9 1000.0 1000.000 | H 330 g1 54.8
23T 40000 5.8 1000.0 1000.000 | H 3340 [¥] 54,0
- L | 4
Josont W oy Chen
Tested by Reviewed by: :
20180524 20190527
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A TUVRheinland"

TV Rhelnland (Guangdong) Lid.

EMC Test Servics Hatling: +86-20-28391 1488

EMC Test Record (Emission)

Common Information
Manufacturer
Test ltem
ldentification.
Test Standand:
Test Detail:
Operation Mode,
Climate Condition

Radio cassatte raconder
VBEBE-25

FCC Part 15

Bard edge
Transmittingl 30H5-Low)

00, 50 %, 100 kPa

Test Voltage! Freg: AC 120V 60 Hz
Receipt Mo 170107513
Report Mo !
Result Pass
Comment Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Recaiver TUY FSP30
Transducer. TUW SAC HF307/ TUV FSP3I0-TUV SAC HF20T
EMCTT_EREFI1-Al2-04_1GHz-18GHz
110
100
bl
2402086875 GHz
i 71225 dBuNim
FLC Part 15 Class C '-."l'j"?:‘ A
2400038250
w 2390205750 (W en m.vcﬁz
E £7 %33 by |
3
E 8
:
40
a0
20
0
o7 } } § 'r } % 'r t —
230 2320 2340 2360 2380 2405

Fraquancy in MHzZ

- - | .
,}Uﬁﬂ'ﬂ 1-.-\1?-.; \.11;7 'IJ" tr|
Tested by: Reviewed by
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T Rhelnland (Guangdong) Lid EMC Test Servics Hatling: +86-20-28391 1488

Limit and Margin PK

Frequency ah | Weas. Time | Bandwidih | Pol | Corr. | Wargin | Limit -
(Hz) {dBuVim) | (ms) ficHz) {daim) | -PK+ | PKe
(4B} (dBuvim])
7341340000 0.4 1000.0 | 1000.000 | V 320 116 74.0
2362 360000 50.3 1000.0 1000000 | W 330 14.7 74.0
2376520000 50.2 1000.0 1000000 | W 330 14.8 7.0

Limit and Margin AV

Fregquency Bverage Meas, Time | Bandwidih | Pal Cosr. | Margin Limil =
ez} (B im) {ms) (kHz} (dBim) | - CAW cay
{48} | (dBuVim)
2341 840000 46.1 1000.0 1000.000 | 329 7.8 54.0
I 23B2.360000 | 460 1000.0 000060 | V 330 5.0 540
FIATE. 520000 45,8 1000.0 1000, 000 | V 33.0 8.2 54.0

[ Lot 1._.‘\1'; :.—.L : ij""jrﬁl
Tested by: }U ! Reviewed by: x@"

20120524 20100527
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High channel

TUWY Rheinland (Guangdong) Lid

EMC Test Service Hotline +86-20-28391 188

EMC Test Record (Emission)

Common Information

Manufacturer
Test ltem Radio cassetie recorder
Identification VBBE-25
Test Slandand FCC Part 15
Test Detail: Band edge
Operation Mode Transmitting(10HS-High)
Climate Condition. 200 a0 M, 100 kPa
Test Voltage! Freg AC 120V /80 Hz
Recempt Mo 1r0Te13
Report Mo ')
Rasult FPass
Commeant Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Racawar TUY FSP30D
Transducer TUY SAC HF207/ TUY FEP30-TUY SAC HFIO0T
EMCTT _EREFIN 1-ADZ-(M_1GHZ-18GHz
1107
1001
qABOTISO00 GHz
88,5939 dBuvim
oy
RO
1L ] | lisgs £ 1. 1HGHz P
104 ARASOTE GHe
= 57, 74 dBuvm
"-:. b
&
2 B0t
o +
L=
3 sl
ﬁ & + + #
401
0T
207
101
& 1 1 1 b | |
24Ky 2485 240 2495 2500

Tested by,

Fraquancy in MHzZ

Juy cher

20190527

I]f(ﬂa.rl W

Reviewsd by
20180524
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Produkte 50257039 001
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TV Bheinland (Guangdang) Lid EMC Test Service Hotline. +38-20-28391 188

Limit and Margin PK

Frequency 2ah | Meas. Time | Bandwidih | Pol | Com. | Wargin | Limit -
(hiHz) {dBuvim) | (ms) {kHz) (aim) | -PK+ | PHe
(@B} | idBuvim)
2484040000 59.2 10:00.0 1000000 | H 3.2 14.8 7.0
2488000000 9.4 1000.0 1000000 | H 33.2 146 7.0
2488 4B0000 58.8 10:00.0 1000.000 | H 33.2 15.2 7.0
2481,600000 54.3 10000 1000000 | H 3.2 14.7 74.0

Limit and Margin AV

Frequency Bverage Meas, Time | Bandwidth | Pol Com, | Margin Limit -
{MHz} fdBuVim} {ms} (kHz) (#Bfm) | - CAV CAV
(dB} {dBuim)
2484 040000 4548 1000.0 1000000 [ H 33,2 8.1 44,0
FARE0D00DD A45.8 A000.0 1000.000 | H 3.2 B.2 54.0
FAREAB0000 45.8 10000 1000.000 | H 3.2 8.2 54,0
2491600000 45.8 1000.0 1000000 | H n.i B2 54.0

j:lg,gfl Wy :]ﬂtk]‘/ Jnen

Tested by Reviewsd by
20100524 20180527
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A TUVRheinland"

T Rhelnland (Guangdong) Lid

EMC Test Servics Hatling: +86-20-28391 1488

EMC Test Record (Emission)

Common Information

Manufacturer
Test ltem
Identification.
Test Standard:
Test Detail:
Operation Mode,
Climate Condition
Test Voltage! Freg:
Receipt Mo
Report Mo

Result

Comment

Subrange 1
Frequency Range:

Recaiver
Transducer.

110

100

Radio cassatte raconder
VBEBE-25

FCC Part 15

Bard edge
Transmitting: 10H3-High)
b1 1 50 %, 100 kPa
AC 120V /60 Hz
170107513

!

Pass

Vertical

1GHz-18GHz
TUY FSRP30
TUY SAC HF307/ TUV FSP30-TUV SAC HF207

EMCTT_EREFIN 1-Al2-04_1GHz-18GHz

B01E 4801 22500 GHe

B0

+ 80976 dBuvim

ot

Bt

5ot

Lewvel in dBuvm

2 ABZRO0000 GHz
57.155 dBuvsm

t t t t 1 F i 1
2485 2490 24495
Fraquancy i MHz

hsort We 3”*7 Chen|
Tested by Reviewed by:

20180524 20180527
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A TUVRheinland"

T Rhelnland (Guangdong) Lid

Limit and Margin PK

EMC Test Servics Hatling: +86-20-28391 1488

Frequency @k | Weas, Time | Bandwigth | Pol | Gom. rgin Limit -
L] {dBuVim) s} (kHz} (dBim) | -PK+ PH+
(4B} | {dBuVim])
485, 360000 58.9 A000.0 1000000 | v 333 15.1 7d.0
2457.040000 58.9 1000.0 1000.000 | V 3.2 15.1 4.0
JAEE. 240000 5.7 1000.0 1000008 | V 3.2 15.3 Td.0

Limit and Margin AV

Frequency Average Meas, Time | Bandwigih | Pol | Com. | Margin Limit -

(MHz} {dBuVim) {ms) {kHz) (dBim) | -CAV CAV
(dB) | (dBuNim}
2485360000 45.8 A1000.0 1000000 | v 332 B2 54.0
2427 040000 458 1000.0 1000.000 | V 3332 (%] 540
7488240000 458 1000.0 1000000 | V 334 (¥ 54,0

L{@ﬁ W :;Iﬁ‘hy ch g

Tested by: Reviewsd by:
20180524 20190527
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A TUVRheinland"

T Rhelnland (Guangdong) Lid

EMC Test Servics Hatling: +86-20-28391 1488

EMC Test Record (Emission)

Common Information

Manufacturer
Test ltem Radio cassatte raconder
Identification. VBE-25
Test Standard: FCC Part 15
Test Detail: Band edge
Oiparation Mode: Transmitting 30H3-High)
Climate Condition 2 50 %, 100 kPa
Test Voltage! Freg: AC 120V 60 Hz
Receipt Mo 170107513
Report Mo !
Result Pass
Comment Horzontal
Subrange 1
Frequency Range: 1GHz-18GHz
Recaiver TUY FSP30
Transducer. TUW SAC HF307/ TUV FSP3I0-TUV SAC HF20T
EMCTT_EREFI1-Al2-04_1GHz-18GHz
1107
00T 2 AN 15000 (Hz
= 9.051 dBuvim
a0
B80T
i | 5 BiEkz P}
701 EA4RAG0TEDD GHz
E 1 58. 162 dBuVm
2 oo
a 7
8= I
T st
g + 4+
01
T
Eﬁ...
i
0T
0 } } ,' § § t |
2480 2485 2450 29495 2500
Fraquancy i MHz
i ] s
losort Wy :luffy Chen
Tested by: Reviewed by
20180524 20190627
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T Rhelnland (Guangdong) Lid EMC Test Servics Hatling: +86-20-28391 1488

Limit and Margin PK

Frequency ah | Weas. Time | Bandwidih | Pol | Corr. | Wargin | Limit -
(Hz) {dBuVim) | (ms) ficHz) {daim) | -PK+ | PKe
(4B} (dBuvim])
2424760000 50.0 1000.0 | 1000.000 | H 332 15.0 74.0
2456. 080000 5.7 1000.0 1000000 | H 332 15.3 74.0
2ET. 040000 50.3 1000.0 1000.000 | H 332 14.7 7.0

Limit and Margin AV

Fregquency Bverage Meas, Time | Bandwidih | Pal Cosr. | Margin Limil =
ez} (B im) {ms) (kHz} (dBim) | - CAW cay
(4B} | (dBuVim)
244760000 457 1000.0 1000.000 [ H 332 £3 54.0
7456080000 45T 1000.0 Eﬁ'ﬁ H 332 | &3] 540
F4ET 040000 45,7 1000.0 000,000 | H 332 B3 54.0

Joson W :lﬂ‘j"*f Chen

Tested by: Reviewed by
20180524 20190527
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A TUVRheinland"

T Rhelnland (Guangdong) Lid

EMC Test Servics Hatling: +86-20-28391 1488

EMC Test Record (Emission)

Common Information
Manufacturer
Test ltem
ldentification.
Test Standand:
Test Detail:
Operation Mode,
Climate Condition
Test Voltage! Freg:
Receipt Mo
Report Mo
Result
Comment

Subrange 1
Frequency Range:
Recaiver
Transducer:

£

Radio cassatte raconder
VBEBE-25

FCC Part 15

Bard edge

Transmittingl 30H3-High)
b1 1 50 %, 100 kPa
AC 120V /60 Hz
170107513

!

Pass

Vertical

1GHz-18GHz
TUY FSRP30
TUY SAC HF307/ TUV FSP30-TUV SAC HF207

EMCTT_EREFIN 1-Al2-04_1GHz-18GHz

m

Lewvel in dBuvm

2484500000 GHz
ST-200 dBavim

o T T T T ¥ i |
2481 285 2450 2995 2500
Fraquancy i MHz
- . - | .
,}Uﬁﬂ'ﬂ I \.11{7 'IJ" ory
Tested by: Reviewed by
20180524 0180527
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A TUVRheinland"

T Rhelnland (Guangdong) Lid

EMC Test Servics Hatling: +86-20-28391 1488

Limit and Margin PK
WaxPrah

Frequency Weas, Time | Bandwidih | Pal | Cor. | Margn | Limil -
[WHz) {dBuVim) {ims) {kHz) {dBim) | -PH+ PH+
4B} | (dBuVim)
24585 960000 5.2 1000.0 ‘FIJ[I].[I].I_] W 3332 14.8 4.0
2456 320000 50.5 000, 0 1000, 000 | W 332 14.5 4.0
2487 280000 58.9 1000.0 | 1000.000 | V EEF] 5.1 740

Limit and Margin AV

Froquency Bverage | Weas, 1imo | Bandwioih | Bol | GCor. | Margm | Limit -
[MHz} {dBuifm) {ms) {kHz} (dBim) | -CAV Ccay
4B} | (dEuVim]
F4E5. 560000 45,7 1000.0 A000.000 | V 332 (3] 54.0
2486, 320000 457 1000.0 A000.000 | V 332 B3 54,0
24E7 280000 458 A1000.0 1000.000 | V 3332 8.2 54,0

T 1 S,gjﬂ 1._."\.!" i ;—,L i ':"f‘!":r‘ll
Tested by: k ! Reviewed by: x@"
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Appendix B.10: Test Results of Conducted Emission on AC Mains

TUV Rheintand {Guangdong) Ltd EMC Test Service Hotline: +86-20-2B8381188

EMC Test Record (EMISSION)

Test Information
Manufacturer
Tast item Radio cassatte recorder
Identification VBBE-25
Test Standard FCC Part 15
Test Detail. Mains Emisslon
Coeraton Mode: BT
Climate Condition 29 B0 WHH: 101 kPa
Test WVoltage/ Freq AC 120V /B0 Hz
Part/ Lne; AC Mains({L14+M)
Receipt Mo 170107513
Report Mo !
Result Pass
Comment !
Hardware Setup iphase LISN ENV2161t0 ESCI 2
Lewed Uit dBuv
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MH £ Feak, Average GkHz 4 BkHz 10ms EBCI 2
o
BU'\ I
50
4ot
>
& a0
-
£
1]
LR
107
iy
-1
1508 300 400500  BOO 1M M 3M AMSM B B 10M 20 30m

Fraquancy in Hz

_L':_-{:'ﬂ l'.l'l'-"rll . i‘.ri‘:r -}'f'.

Tested by Rivvlewed by 3
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TUV Rheinland {Guangdong) Lid EMC Test Sarvice Hotline: +86-20-28351188
Final_Result
Frequency | QuasiPeak | CAverage | Limit | Margin | Meas. | Bandwidth | Line Filler | Coir.
{MHz) {dBpv) (dByV) | (dBuv) | (dB} i’m; {kHz} [dB)
kg
_22ES00 — 454 | Li5g 4793 | 4060, | LO0D | L1 ohl ki
_ZE5000 — 238 | 50.67 |  d8.29 | 1000. | L000 | N o X
345000 B.5¢ = 58 40.45 | 1000 | 000 | N ol 7
AFa000 17,53 - 5727 38,74 oo, | 000 | N [+ J
AESSI0 17.42 = | 5852 3911 [ 1000, | 3.000 | N =] a7
EEFELT 15,46 — | 5600 40.54 [ 4000, | 2.000 | L1 O a.f
4RO 15,40 — | S6.00 40,40 | 1000, | S.000 | L1 o [ i
0546000 — 0.§2 | 46.00 4518 | 1000 | B.000 | N O 4.7
0685500 14,55 = | 5600 41.45 | 1000, 000 | N = [
0847500 — 00z 4600 ] 4583 0a0. | LoD | N O it
47 7000 - 0.98 | 4600 | 4507 [ 3000, | L000 | N Oh 0.8
15670500 e -1.91 a0.00 31.91 aoo. | 000 | L1 [+18 10.3

Tested by Reviewed by

20190617 20190818




